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LI0YD'S REGISTER OF SHIFFING
71, Fenchurch Street,
London, 28th April, 1949

No. "2077"

by the
)

CERTIFICATE OF TEST OF CHAIN CABLE

Mild Steel Cable

TIS IS TO CERTIFY that the Stud Link Chain cable described herein has been proved in my presence
Testing Yachine at the Tstablishment of liessrs., Hansa Kettenfabrik at Dortmund to the aprropriate strains for

the C:able, as set forth in the Tables in the Rules of Lloyd's Register of Shipping, and has been examined

the size of the

sfter having been tested, weighed and marked as under, and that the following particulars are correct:

Total Length of Chain 30!, Fathoms No. of Shackles 26 Joining 3 End

Size of Chain 2 9/16 Inches No, of Swivels 2

Weight of Chain 1118 Cwts. 1 qre 19 1bs, Length of Link 151 ins. Breadth of Link 1 ins,
Tensile Strain applied One hundred and sixteen Tons, fourteen cwtse

Breaking Strain applied to 3 Links cut out of every 15 fathoms 163 Tons, 7 cwts., 2 Qrs.

Marks 7.4.49 JQ HK 2077 Maker's Name Hansa Kettenfabrik at Dortmund.

116:14:0 IR 163:7:2
Tessel intended far Tons .
v Signed Jul. Quast
S rrveyor to Tloyd's Register of Shipping.
Dortunund.

signed P.L. Clement
Secretary to Lloyd's Register of Shipring.

© 2021

TTOH &V’QQA STTACT

ne—10 1 195994 | &

TR To958 esuepp ol

:
]



